Q&A Session: Coding Pitfalls
September 05, 2013
Q: In reference to coding grade when the tumor includes both an invasive an in situ component, the SEER 2013 Manual p. 79 #6 states that if grade of invasive component is unknown, code grade of in situ component.
	
A: Page 80 in 2013 SEER PCSM says to code the invasive portion, but page 79 says to code in situ if grade is given and no grade is given for invasive. FORDS 2013 says to code the invasive portion. We received an email from a SEER registry saying that they checked with SEER in 2013 and SEER stated that instruction #6 to code in situ grade if invasive grade not stated was added in error in 2013 PCSM.
________________________________________________________________
Q: Could you please clarify the instructions for coding grade when there is no tissue diagnosis in FORDS grade/differentiation.

A: Coding instructions for the grade data item in FORDS 2013 include the following: “When there is no tissue diagnosis, it may be possible to establish grade through MRI or PET. When available, code grade based on the recorded findings from these imaging reports.”
________________________________________________________________
Q: For cervix cases where we can't use CT/PET/MRI for staging, if that is the only place positive lymph nodes or positive metastasis are found do we code CS Lymph Nodes and CS Mets at DX field as 999/99 OR, do we just ignore info on CT/MRI/PET reports and use inaccessible nodes rule? 

A: My interpretation is that you would code the clinical involvement of lymph nodes using information available in the record with the exclusion of imaging information. I don’t think the inaccessible lymph nodes rule applies. The response in CAnswer forum can be found at: http://cancerbulletin.facs.org/forums/showthread.php?6115-CS-Cervix. 
________________________________________________________________
Q: Please address the histology, 8341, papillary microcarcinoma. Your slide indicated that micropapillary carcinoma was not a valid histology, but your discussion referred to microcarcinoma.

A: Info we received from SEER said that papillary microcarcinoma or  micropapillary carcinoma of the thyroid should not be coded to 8341.
________________________________________________________________
Q: If a CNS path report states "grade 3" without the term "WHO", do we assume WHO grade because it is CNS primary and assign morph grade 9 or do we assign morph grade 3?

A: I would not assume that grade is WHO grade.
________________________________________________________________
Q: Can you clarify a question regarding reportability status of cavernous hemangioma? SEER Inquiry states cavernous hemangioma is only reportable if it arises in dura or parenchyma of the CNS, which is site code C72.  Is cavernous hemangioma of brain (C71) reportable?

A: I interpreted their statement as meaning if it arises anywhere in the CNS it is reportable.  Outside of the CNS is not reportable.
________________________________________________________________
Q: We contacted pathologists at CBTRUS to clarify the reportability of sphenoid wing meningiomas.  The responses from 3 pathologists were as follows:
1. Meningiomas, wherever they are located, arise from the meninges in nearly all cases.
2. Sphenoid wing meningiomas are meningothelial neoplasms and do not have an osteocytic or chondroid cell origin.  While exceptionally rare, meningiomas can arise intraosseously; these are considered to arise from the arachnoid nests (sic).  Actually, the arachnoid cell is suggested to be of dual origin related to both neuroectoderm and mesenchyme, but this is probably not relevant to the question. For all practical purposes, I would consider all sphenoid wing meningiomas as arising from the meninges capable of eroding bone tissue.
3. Meningothelial origin.  Unanimous vote."
This conflicts with SEER answer. Please clarify.

A: SEER states in SINQ that sphenoid wing meningioma and sphenoid meningioma are not reportable. The question and answer are found at: http://seer.cancer.gov/seerinquiry/index.php?page=view&id=20130025&type=q.   
________________________________________________________________
Q: Regarding primary site coding on squamous cell carcinoma in a lymph node for a head and neck site; this appears the ideal scenario to use C76.0.  I would like an example (if not this one) of when we WOULD use C76.0.  

A: There has been much discussion about this. A standard setters group said the answer is C14.8. I don't have an example of when C76.0 would be used. 
http://www.seer.cancer.gov/registrars/data-collection.html#neoplasm 
________________________________________________________________
Q: On quiz question #9, why are you choosing Bladder as primary?  Our group believes it should be coded to the colon.

A: This question was referred to SEER as the source for answering primary site coding questions. Their answer was to code it where it lies. They have gone that route for consistency on these types of questions.
________________________________________________________________
Q: The standard treatment for bladder is different than colon, so how would that particular cancer be treated in the Indiana pouch?

A: That is an interesting question, but I don’t know the answer or where to find it. I don’t believe the answer can be found in standard treatment guidelines.


________________________________________________________________
Q: For the CS Eval query/answer, if we code eval 6 wouldn't we have to code neoadjuvant treatment for the incidental primary?

A: Yes, you would.
________________________________________________________________
Q: For the question regarding the incidental finding of DCIS of the left breast after neoadjuvant chemo for the right breast, what would the diagnosis date be?

A: Per instructions for coding the data item, date of initial diagnosis, found on page 117 of FORDS 2013, use the date treatment was started if the patient receives a first dose of treatment before a diagnosis is documented.
________________________________________________________________
Q: If a patient has a lumpectomy on 1/1/13 followed by a partial mastectomy with lymph node dissection on 1/15/13, how do we code the surgery?

A: No.  Code the lumpectomy as a lumpectomy.
________________________________________________________________
Q: if there is papillary transitional cell carcinoma and urothelial carcinoma in situ (flat) in the same tumor, what is the histology code? I take rule H3 to mean that the flat ca in situ should be coded over the pap, but specific situation of both in same tumor isn't addressed.

A: Per SEER:
As for mixed papillary and flat histologies. I found no instructions from us to code the flat (8120) when mixed with papillary. Bladder rule H4 should be applied and the tumor coded to 8130.  I also checked our correspondence with our Urinary expert and there were not similar issues. I’ve added this to the bladder revision document and will seek the counsel of Dr. Amin on this issue.

________________________________________________________________
Q: I thought for TURBT margin is supposed to be code 7, can't evaluate.

A: See http://cancerbulletin.facs.org/forums/showthread.php?7193-Surgical-Margins-TURBT&highlight=surgical+margins
________________________________________________________________
Q: If margins are coded unknown (9), how do you code cancer status? 

A: This was sent to CoC.  You can follow at http://cancerbulletin.facs.org/forums/showthread.php?7193-Surgical-Margins-TURBT&highlight=surgical+margins
________________________________________________________________
Q: If a patient has a lumpectomy with axillary dissection would the surgery code be coded in the 40 series along the same lines of a simple mastectomy with axillary dissection being coded in the 50 series? 

A: No.  Code the lumpectomy.
________________________________________________________________


Q: What morphology code would you use for carcinoma with neuroendocrine differentiation?  In the MPH rules in many of the Histology site rules the instruction is to code carcinoma with ----differentiation. Just to clarify, there is a specific code in ICD-O-3 for carcinoma with neuroendocrine differentiation (8574/3).  

A: PER SEER:
[bookmark: _GoBack]If the only statement given is ” carcinoma with neuroendocrine differentiation” then 8246 would be the applicable code based on general instructions for using “differentiation” to code a more specific histology.  If however, a specific histology is stated with neuroendocrine diff, then if there is not an ICD-O code for the mixed histology, the default is to code the specific histology and not the neuroendocrine.

________________________________________________________________
Q: When you have a final diagnosis of adult granulosa cell tumor 8620/1 with a metastatic deposit in the cul de sac, would you code the histology to 8620/3?

A: Yes. Based on the matrix concept (ICD-O-3 Rule F pages 29-30.)
________________________________________________________________
Q: What code would you assign to renal cell carcinoma clear cell with rhabdoid features? 

A: I found this on the SEER SINQ: “For cases diagnosed 2007-2014, if the patient in this case is a child, apply Kidney Rule H7 and code histology to 8963/3 [malignant rhaboid tumor]. Otherwise, we strongly suggest you consult with the pathologist to determine if this is truly a rhabdoid rather than a medullary tumor.” http://seer.cancer.gov/seerinquiry/index.php?page=view&id=20100107&type=q 
________________________________________________________________
Q: I ran into an error related to the benign/malignant tumor.  A few years ago a patient had a benign brain tumor and recently was diagnosed with a malignant breast tumor. The error said the accession year was not correct for the malignant tumor. I overrode the edit.

A: This is not an edit I am familiar with.  When was the benign brain tumor diagnosed? 

Q: Maybe 2005; it seemed that the error was arising from the date of diagnosis for the malignant tumor, not corresponding to the accession number. The patient should have for example 200500125/60 and 200500125/00 for the two tumors.  Is that correct?  

A: It was reportable. Not sure why you would have received an error. I checked and don't see any edits that address accession number and histology.
________________________________________________________________
Q: If you have invasive ductal carcinoma with LCIS present, what is the correct histology code? 

A: If it is a single tumor with ductal carcinoma and LCIS, apply rule H9 and code the invasive ductal carcinoma. If it is multiple tumors abstracted as a single primary, apply rule H27, and code the invasive ductal carcinoma.
· H9 Code the invasive histology when both invasive and in situ components are present.
· H27 Code the invasive histology when both invasive and in situ tumors are present.
________________________________________________________________
Q: When the MPH breast tables get updated for apocrine should the secretory and intraductal papillary adenocarcinoma also be removed from table 3? According to table 2 these are also duct types.

A: I haven't seen anything about that yet! 
________________________________________________________________

Q: Would a retroclavicular node in breast cancer, still be considered a supraclavicular node?  If not, how would you code that involvement?  

A: We sent this to the CoC for clarification. You can follow at http://cancerbulletin.facs.org/forums/showthread.php?7938-Retroclavicular-Lymph-Node&p=19930#post19930
________________________________________________________________

Q: For Bladder MP/H rule M7: This rules applies for cancers other than PTCC or TCC. If the tumor is a PTCC or TCC, then it is a recurrence and not a new primary regardless of the timing. This was the answer given to me by SEER Inquiry System. 

A: I don’t think that is correct. From what i understand it does apply to PTCC and TCC as long as at least one of the urinary sites is not bladder. If both are bladder, then rule M6 would apply.‑
________________________________________________________________

